TEST REPORT NO: 1002283097 Apr. 25, 2024
Rev.1
UL ORDER NO: / Page: 10of 27
Factory: CTA APPARELS PVT. LTD. Sampling Date: Apr.02, 2024
Address: UNIT-C 32, SECTOR 58, NOIDA Apr.02, 2024

Contact Person:

Reference Testing
Protocol:

Reference Sample
Handling Method:

Buyer Name:

Sampler
accreditation
certification
number (ZDHC):

Sludge Disposal
Pathway:

Sample Information:

Uttar Pradesh 201301, INDIA

/

ZDHC Wastewater Guidelines Version 2.1

ZDHC Sampling and Analysis Plan (SAP) Version 2.1

C74D106817539

E - Offsite Incineration and Building Products Processed at

<1000°C

Laboratory Received
Date:
Test Date:

Laboratory Received
Temperature:

Sampling Time
(Untreated Wastewater/
Effluent):
[...]
report and / or certificate shall not be reproduced (except in full version) without the written approval of the UL India Private Limited (‘UL India Private Limited”). Letters and Reports of UL India Private Limited are
issued for the exclusive use of the Customer to whom they are addressed. UL India Private Limited letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are
not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Decision rule for statement(s) of conformity is based on ILAC — G8 Guide.This report is digitally signed and
hence no physical sign is required.

UL India Private Limited, Office Plot No. A-12, Sector 34, Infocity, Gurgaon, Haryana-122001, India
T:+91.124.4698.100 / F: +91.124.4698.110 / W: ul.com/consumer-products



TEST REPORT NO: 1002283097 Apr. 25, 2024
Rev.1

UL ORDER NO: / Page: 27 of 27

de. 28609619
ide: 77.3615

Y. m
Time: 02-04-2024 14,07
Note: Inlet

End Of Report

Please refer to the website www.nabl-india.org to view our Scope (TC6221) of accredited tests.” Sample will be retained for a maximum period of 1 month or retention time specified by the client before disposal. This
report and / or certificate shall not be reproduced (except in full version) without the written approval of the UL India Private Limited (‘UL India Private Limited”). Letters and Reports of UL India Private Limited are
issued for the exclusive use of the Customer to whom they are addressed. UL India Private Limited letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are
not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Decision rule for statement(s) of conformity is based on ILAC — G8 Guide.This report is digitally signed and
hence no physical sign is required.

UL India Private Limited, Office Plot No. A-12, Sector 34, Infocity, Gurgaon, Haryana-122001, India
T: +91.124.4698.100 / F: +91.124.4698.110 / W: ul.com/consumer-products



| SAMPLING COLLECTION REQUEST FORM Solutions

Customer:

CTA  Appahels P\fL (1 -
Facility (Address):

-39 Cecbdr., <8 Npida -
i 09849 &126

Contact name ‘ . .
| Aoy kuvat.  Misthea - 1
Type of activity: O Textle [0 Leather O
I
DEFINITION

Untreated Wastewater - (previously referred to as ‘Raw wastewater’), Wastewater that is collected prior to any
treatment.

Effluent - treated or partially treated wastewater that leaves the facility boundary.

Sludge - the residual solid, semisalid, or siurry material generated as a by-product of wastewater treatment
| processes, including primary, secondary and tertiary (ZLD) treatments.

Direct Discharge - A point source that discharges wastewater to streams, lakes, oceans, or other receiving bodies.
Distribution of wastewater into land is also considered a type of direct discharge. Municipal bodies and suppliers that
introduce pollution through a defined conveyance or system such as outlet pipes are direct dischargers.

Figure 2a: Schematic ibustration of the Ssmplo Locstions for & Direct Dischange Supphi pling locations: Ui T Efucn, Skucige.
Direct Discharge
e e e e e e e Ea e - =
I |
R Ot | f ot Untreated |
nediming Wiite > Wastewater eEfﬂuem : b 4 b 4
| Facility's owned and | Environment
operated effluent
] treatment plant (ETP) |
| I
! |
I
|
t
[ <
e
TN
——————— SaiﬂD. ‘l
R e claccfact ¢ 2 Zavo Linuid Dicharge (LDH tremtmnt syaser thay muss maet ZHC debiiton o 2LD. OS'"\P"W"’M"""H

Extract from the LWW 2.1 ZDHC guidelines

l/hﬂirect Discharge - The discharge of wastewater through an industrial wastewater sewer system to a central or
common effluent treatment plant (CETP), not owned and/or operated by the supplier discharging the wastewater.
CETP is also referred to as off-site wastewater treatment, and there are two main models of Indirect discharge:

e With pretreatment where wastewater is collected, mixed and then treated using physical, chemical or
biological processes prior to discharge to CETP.

Note: Screeningffiltration with size < 6 mm and pH correction are considered treatments.

SAMPLING COLLECTION REQUEST FORM / ENG_R00_2022 Page 1di7




Fige 2 = jon of the Sampio Locetions for an Indiect Discharge with or. SampRery Jocstions: Untrosted Wastowater, Effent, Siudge.
indirect Discharge with Pretreatment

somer’ Untreated e F '
Wastewates )
<> |

ono i E

i Cantral or Commen
Effluent Treatment
Pant (CETF}

EE)

Extract from the LWW 2.1 ZDHC guidelines

» Without pretreatment where the wastewater goes directly from processing to the CETP.
Fagaro 2c: Schamatic Hustration of the Samplo Locations for an Indiect Discharge without protsstmont Supper. Sampling lecaMent: Untresmd Wascewster
Indirect Discharge without Pretreatment

] 1
|

Pt iyl
N
|
- ~
TE———— -

Environment

.s-rpbu-s....fmhuu

Extract from the LWW 2.1 ZDHC guidelines

Zero Liquid Discharge (ZL.D) - The concept that no industrial wastewater or effluent leaves a supplier's site in liquid
form. On-site ZLD treatment system treats and recovers almost all wastewater such that the only water lost is
through evaporation or as moisture in the sludge from treatment plant operations. A supplier is not considered to

have a ZLD treatment system if there is any industrial liquid discharge.

Figure 2dt: Sch ion of the Discharge Tyes and Semple Locations. Sampling locations: Unirested Wastowator, Siudge.
Zaero Liquid Discharge (ZLD)
5 Untreated

Incoming Water Wastewater !
Inpot Chemistry = |
A |

Facility's owned and opersted
Zero Liquid Discharge (ZLD) §!
treatment plant i
)

e Sludge

—_——— e e e - X

Supplier's property boundary

{isposal
Pathway

SIS
5

blaedld
Safe Disposal
. Sacapl Locations shoswn in red

Extract from the LWW 2.1 ZDHC guidelines

SAMPLING COLLECTION REQUEST FORM /_ENG_ROO__2022

1

Page 2 di 7_



—_— = T T e

Fill in the fields below
pass s _ 218

f_,__ﬁm__

Suppliers that generate on average:
~equal to, or more than 15m3 of industrial wastewater per day (>=1 5m3/day)

O less than 15m? of industrial wastewater per day (< 15m3/day) |

Wet Processing:

( Days: from _ﬂm o |
| Hours: from ALN0 | to__ ¢+ po pm‘.

|

| O Direct Discharge ’
| D Indirect Discharge With Pretreatment

O Indirect Discharge Without Pretreatment

O Zero Liquid Discharge (ZLD)

Description of the type of wastewater |
£ Industrial Wastewater |
O Industrial Wastewater mixed with Domestic Wastewater ||

Total Industrial Wastewater generated over a 12-month period32 23 (m?) |

Total working days in a 12-month period 202~ I|

’ (Intended to the fulf days of which Indystrial Wastewater js generated) |

INCOMING WATER (Water supplied to a wet manufacturing process. Note: We need to sample untreated water

[ {es. Desalinated water, efc.).

|

Indicate the type of water that feeds the wet production |

|

line:
' (O Aqueduct: ||
| —_—
| Attach the image of the sampling point ’ O Underground water / weli: N°well
| ’l O River o - l'l
| —
| ||Il:l Other: —_— |
Qa;_-“f"_-_T"_“""_T S /r
J pling point name: |
{‘—______—__4____ e I|
" Do you want to sample Incoming Water* Description of the sampling point:
O Yes O Tap: |
} O No O  Well (depth m_):_____—_ - |

[ * Sampling of incoming water is not mandatory for ZDHC O Other
guidelines, but it may be necessary to analyze these ’
samples for Root Cause Analysis, in case of non-
compliance in wastewater samples

|

| complanceinwasiowse

SAMPLING COLLECTION REQUEST FORM / ENG_R00_2022 Page 3di7



UNTREATED WASTEWATER (Wastewater that is collected prior to any treatment)

processing
‘ & YES
O NO(N. of collections lines present):

Attach the image of the sampling point
Description of the sampling point:

L~ Homogenization tank (m3):

‘ There is only one water collection line discharge

holding time > 12 h? - O YES - LINO)
Sampling point name: - Well (depth m):
C Wafe,

(If there is a Homogenization tank, it has an average

O Other:

Is there a flow meter for the wastewater? Type of discharge:

71 Yes: & Continuous:
O No: O Discontinuous
| O Other:

‘ There is any screening / filtration system with size < 6 mm

|Q Yes:

| O No:

SAMPLING COLLECTION REQUEST FORM / ENG_R00_2022

Page 4di 7



EFFLUENT (Treated or partially treated wastewater that leaves the facility boundary)

Attach the image of the sampling/s point

o YES

O NO(N. of collections lines present):

There is only one water collection line discharge?

| Type of discharge
|

-8~ Continuous:

|
| O Discontinuous:

O Other:

Sampling point name:

Is there a flow meter for the wastewater?
\z/Yes

O No

Does this sample point discharge to aquatic
bodies?

0 Yes

O No

]
1 8

st o LOME Wotey

Description of the sampling point:
(M| Well (depth m):

B/ Other:

WASTEWATER TREATMENT DESCRIPTION

There is any screening / filtration system with size < 6 mm

1 Yes

O No

Preliminary Treatment

E/IYEqualization Basin
& Filtration

O Manual Grit Remover

O Mechanical or Aerated Grit Remover

1" Other physical/chemical process

pH adjustment
Pre-Aeration

Raw wastewater or effluent pumping

O QO g O

Others (Please specify)

Primary Treatment

Chemical injection with coagulation (DAF,
inclined plate, etc.)

-

e Coagulation - flocculation

O Dissolved air flotation

O Lamellar settling

B/Primary clarifier
O Others (Please specify)

SAMPLING COLLECTION REQUEST FORM / ENG_R00_2022

Page 5di7



Disinfection

Chlorination (gas)
Chlorination (others)
Dechlorination

Others - Please Specify

'O o o O

Secondary Treatment

0 Activated Sludge

Activated Sludge process (with membrane

= bioreactor)

Activated Sludge process (without
membrane bioreactor)

Aerated biofilters
Aerated ponds
Biological Treatment

Chemical coagulation with rapid mix,
flocculation, clarification

Fluidized Bed
Intermittent sand filter without recirculation

Membrane bioreactors

0 Ozonation
& Sand filtration
O Ultraviolet

[0 Rotating biological contactors

O Secondary clarifier

0 Sequential batch reactor (SBR)

Submerged aerated filters
Trickling filter, biological filter with recircutation
Trickling filter, biological filter without recirculation

UASB Reactor (Upflow Anaerobic Sludge Blanket
Reactor)

Unaerated lagoon

Others (Please specify)

Cooling or hear recovery systems to cool wastewater

O Cooling tower

Advanced Water Treatment / Tertiary treatment

Activated carbon filters

Adsorption with activated carbon
Advanced Oxidation Processes (AOPs)
Chemical Addition for Neutralization
Electrocoagulation-Electroflocculation
Evaporation

Fenton reactions

Intermittent Sand Filter

lon exchange

Membrane filtration and reverse osmosis

O O 0000 oo o0 o g

Microscreens

O Heat recovery Heat exchangers

Nitrification by Activated Siudge

Nitrification by activated Sludge and dentrification
Nitrification by other processes

Nitrification by other processes and dentrification
Phosphorus Removal

Polishing Pond

Rapid Sand filter

Reverse osmosis, Electrodialysis

Ultrafiltration

O O o o0oao oo o

Others (Please specify)

SAMPLING COLLECTION REQUEST FORM / ENG_RQ0_2022 Page 6 di 7




SLUDGE (Sludge from wastewater treatment processes)

Attach the image of the sampling/s point

— —
Sampling point name: ‘ X
' e == ;‘eb’uic%;,_

Type of Sludge

= Solid
0O Liquid
O Doughy

Description of the sampling point:

Describe which kind of ZDHC Disposal Pathways are used by the facility?

OO0 00oo0o Q0

ZDHC Disposal Pathway G - Land Application

Note: Refer to the "ZDHC Sludge Reference Document™ for more details on the definition of Disposal Pathways

(Roadmagp To Zero - Output)

(If several paths are used, indicate the percentages of use)
Please attach a sludge disposal document or a copy of the contract with the authorized waste disposal company.

% of use

ZDHC Disposal Pathway A - Offsite Incineration at >1000 °C

ZDHC Disposal Pathway B - Landfill with Significant Conirol Measures

ZDHC Disposal Pathway C - Building Products Processed at >1000 °C

ZDHC Disposal Pathway D - Landfili with Limited Control Measures

ZDHC Disposal Pathway E - Offsite Incineration and Building Products Processed at <1000 °C
ZDHC Disposal Pathway F - Landfills with No Control Measures

Notes or observations

For CTA_Apparqls Pvt. Ltd.

YR
AV

Auiﬁorised ~~Signator\/

SAMPLING COLLECTION REQUEST FORM / ENG_R00_2022




vam:a.x E

g i b Paramater LCS Known LCS Measured Accurscy %
ok -0 i . %
Total Chlorine —_—— —

Samping oo 53 Secio. SR N/ Dae: 0 01202

RS Bries DeeciefenOman CTH  Appie] fipler Namweeat: T Singh(Jo Singh@ w*
Pot - bid » _

bk o T Semmpier ZDHC Accrediedno: @-HY 1) 0601829

Start Time: {1718 ZDHC Composite Sample Cocdle:

wggu“iﬂ T :.M,I brw «Iﬂ*|’ NW Af za —_—
2ol 20, 2% [F21F |4y [Mo | |
el 2B [ 22 B 1D |2y Ny
el ZY 23 1349l 2. 1oy o
sprel o~ [2Y B |y 21 | No e
syl 2y (22 1993 [Z1 o o
aw J23.0 [228 [T9[3% [21 [N =
“reparted with lab data

Facility Nane: O 77 }ﬁgg,wﬂ&m. Ud- ml:nt«..!!:o@& W\SQ\&

Faclty Representative Name: wbgbmq%ggmg?o&\wam

Facility Representative and stamp: mi!tﬂgg

mmﬁ
mom mu._.> Appagels Pvt. Ltd. S\om.u\o&x
Authorised Signatory
ZDHC W and Sludge Lab 'y Sampling and Analysis Plan (SAP} ZDHC Wi and Sludge Lat y Sampling and Analysis Plan (SAP)
Version 2.1 | November 2022 Version 2.1 | November 2022

48 49



